










Construction Test & Sampling
Landslide Debris Pile
47-49 Crescent Ave.
Sausalito, CA

Feb 20, 2019 Wednesday
Inspections / Sampling for

Sausalito Pblic Works

A limited inspection and sampling for asbestos was performed at the debris pile near 47-49 Crescent Ave. The purpose is to ana-
lyze approximately 20 feet of the debris pile to allow for its initial removal and disposal to allow additional street access. The debris at 
the site appears to have been from a duplex on Sausalito Ave. The debris consists of framing lumber, carpet, drywall, roofing, ceramic 
tile, and furnishings. Additional materials may be found as the debris is removed. A total of 12 samples were submitted for PLM testing.

Photo 1 shows the general composition of the debris pile in front of the driveway at 47-49 Crescent Ave.
Photo 2 shows remnants of HVAC duct work. No asbestos was noted on the ducts.  The HVAC elbow is shown in the circle. 
Photo 3 shows the remaining built up tar and felt roof that was tested. It appears to be a single layer.
The lab reports that 2% asbestos was found in the drywall joint compounds. The lab results show individual layer analysis and a 

composite result. At less than 1%, the drywall is not regulated by BAAQMD. Cal / OSHA regulations still apply for levels down to 0.1% 
asbestos. See the attached lab report for more specifics. 
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The built up tar and felt roof is still 
on top of the 2x6 T&G roof structure. 
The roof lab results were non detect 
for asbestos, for the debris field at 
this location.

The brick and mortar from the 
fireplace was tested at this location 
and no asbestos was detected. Tile, 
grout, and backer from a bathroom 
was tested and no asbestos was 
detected at this portion of the debris 
pile.

The gypsum board and joint 
compounds were positive for 2% 
asbestos in the compounds. The lab 
reports a composite result of gyp-
sum board and compound of less 
than 1% asbestos. See the com-
plete report for more information.


	1084-254147
	SPW Cresc. Ave 02-20-19 Log



